samranis. FCC RF Test Report Report No. : FG471902I

Software Version: 23.06.1602

FR1 n5(Ant0)

Transmitter Conducted Output Power And ERP, (Gt - L¢)=-3.1dB

NR SCS Bandwidth Freq . Conducted ERP ERP
Band (kH2) (MHz) I (MHz) DA RB Power(dBm)  (dBm) )

5 15 5 165300 8265 DFTS‘F;SEDM 1@1 24.04 1879  0.0757
DFT-5-OFDM

5 15 5 165300 8265 L6 oA 1@1 23.11 1786 0.0611

5 15 5 167300 8365 DFT;;?EDM 1@1 24.08 1883 00764
DFT-s-OFDM

5 15 5 167300 8365 16 oA 1@1 23.14 1789 0.0615

5 15 5 169300 8465 DFT;;?EDM 1@1 24 1875  0.0750
DFT-s-OFDM

5 15 5 169300 8465 16 oA 1@1 22.96 1771 0.0590

5 15 10 165800 829 DFT&;?EDM 1@1 24.14 18.89  0.0774
DFT-s-OFDM

5 15 10 165800 829 16 oA 1@1 23.04 1779 0.0601

5 15 10 167300 8365 DFT&;?EDM 1@1 24.07 1882  0.0762
DFT-s-OFDM

5 15 10 167300 8365 16 oA 1@1 23.11 1786 0.0611

5 15 10 168800 844 DFT;F;gEDM 1@1 23.93 1868  0.0738
DFT-5-OFDM

5 15 10 168800 844 16 oA 1@1 23 1775  0.0596

5 15 15 166300 8315 DFT;F;SEDM 1@1 24.05 18.8 0.0759
DFT-s-OFDM

5 15 15 166300 8315 L6 o 1@1 23.09 17.84  0.0608

5 15 15 167300 8365 DFT(';(S)EDM 1@1 24.24 1899  0.0793
DFT-5-OFDM

5 15 15 167300 8365 16 oam 1@1 23.16 1791  0.0618

5 15 15 168300 8415 DFT(';(S)EDM 1@1 24.01 1876 0.0752
DFT-s-OFDM

5 15 15 168300 8415 16 oam 1@1 23.14 17.89  0.0615

5 15 20 166800 834 DFT(';(S)EDM 1@1 24.16 1891 00778
DFT-s-OFDM

5 15 20 166800 834 16 oAm 1@1 23.05 17.8 0.0603

5 15 20 167300 8365 DFT('?SF;(S)EDM 1@1 24.2 1895  0.0785
DFT-5-OFDM

5 15 20 167300 8365 16 oA 1@1 23.1 1785  0.0610

5 15 20 167800 839 DFT('?SF;(S)EDM 1@1 24.21 1896  0.0787
DFT-s-OFDM

5 15 20 167800 839 16 oA 1@1 23.21 17.96  0.0625
DFT-5-OFDM

5 15 25 167300 8365 o) 64@32 24.06 1881  0.0760
DFT-5-OFDM

5 15 25 167300 8365 ol 1@1 24.13 1888  0.0773
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samranis. FCC RF Test Report Report No. : FG471902I

5 15 25 167300 8365 DL SOTDM o 1@13 23.76 1851  0.0710
5 15 25 167300 8365 DFTS‘F;SEDM 64@32 24.13 1888 00773
5 15 25 167300 8365 DFTS‘F;SEDM 1@1 24.25 19 0.0794
5 15 25 167300 8365 DFTéSF;gEDM 1@131 23.93 1868  0.0738
5 15 25 167300 8365 DFI:SXEDM 64@32 23.06 1781  0.0604
5 15 25 167300 8365 DFI:SXEDM 1@1 23.15 17.9 0.0617
5 15 25 167300 8365 DFI:SXEDM 1@131 22.95 17.7 0.0589
5 15 25 167300 8365 DFgf&iﬂDM 64@32 21.58 1633 0.0430
5 15 25 167300 8365 DFgf&KADM 1@1 21.28 1603 0.0401
5 15 25 167300 8365 DFgf&KADM 1@131 21.14 1589  0.0388
5 15 25 167300 8365 D'zzg'g"g:,\a'v' 64@32 19.55 143 0.0269
5 15 25 167300 8365 D'zzg'g"g:,\a'v' 1@1 19.45 14.2 0.0263
5 15 25 167300 8365 D'zzg'g"g:,\a'v' 1@131 19.25 14 0.0251
5 15 25 167300 8365 C'ZSEEM 67@33 22.61 17.36  0.0545
5 15 25 167300 8365 C'ZSEEM 1@1 22.57 1732 0.0540
5 15 25 167300 8365 C'ZSEEM 1@131 22.36 1711 00514
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samranis. FCC RF Test Report Report No. : FG471902I

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0055 PASS NV
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0029 PASS LV
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0060 PASS HV
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0037 PASS -30C
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0029 PASS -20C
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0027 PASS -10C
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0063 PASS 0C
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0021 PASS 10°C
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0055 PASS 20°C
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0035 PASS 30C
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0037 PASS 40°C
QPSK
DFT-s-

5 15 20 167300 8365 OFDM 100@0  0.0054 PASS 50°C
QPSK
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samranis. FCC RF Test Report Report No. : FG471902I
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
5 15 20 167300 836.5 OFDM PI/2 100@0 4.3 13 PASS
BPSK
DFT-s-
5 15 20 167300 836.5 OFDM 100@0 5.39 13 PASS
QPSK
N5(20M)_DFT-s-OFDM_PI_2- N5(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Tng.Froa Run . Aiten: 4068
#F Gan: Low

g Frea Run
#F Cain Low

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report Report No. : FG471902I

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
5 15 5 167300 836.5 C%Sg?"" 25@0 4.4601 4.848
5 15 5 167300 836.5 Cfé%';?w“" 25@0 4.4651 4791
5 15 5 167300 836.5 C&%’Z?WM 25@0 4.4694 4.804
5 15 5 167300 836.5 3‘;’;505/?&" 25@0 4.4697 4762
5 15 10 167300 836.5 CPQ'S;'ZM 52@0 9.2618 9.685
5 15 10 167300 836.5 CE%Z%M 52@0 9.2564 9.734
5 15 10 167300 836.5 C&%’Z?MM 52@0 9.269 9.683
5 15 10 167300 836.5 %Eéogm" 52@0 9.2619 9.731
5 15 15 167300 836.5 CPQ'S;'ZM 79@0 14.07 14.69
5 15 15 167300 836.5 CE%Z%M 79@0 14.086 14.69
5 15 15 167300 836.5 C&%i?wM 79@0 14.102 14.69
5 15 15 167300 836.5 %Eéogfl\“ﬂ" 79@0 14.001 14.68
5 15 20 167300 836.5 CF(’?'SEEM 106@0 18.867 19.64
5 15 20 167300 836.5 Cfé%i?ﬂ"" 106@0 18.855 19.64
5 15 20 167300 836.5 C&%’Z?WM 106@0 18.881 19.66
5 15 20 167300 836.5 %Eéogfl\“ﬂ" 106@0 18.88 19.65
5 15 25 167300 836.5 CF(’?'SEEM 133@0 23.74 24.66
5 15 25 167300 836.5 Cfé%'m"' 133@0 23.655 24.65
5 15 25 167300 836.5 C&%’Z’iﬂ“" 133@0 23.664 24.63
5 15 25 167300 836.5 %Eéogfl\“ﬂ" 133@0 23.681 24.64
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samranis. FCC RF Test Report

Report No. : FG471902I

N5(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Video BW 150,00 kHz" Span 10MHz

Sweep 4.80 ms (1001 pts)

N5(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 836500 MHz

Ref Lyl Offset 7.50 B
Ref Vall dBm

Bideo BW 150,00 kHz*

Span 10 M|
Sweep 4.80 ms (1001 pts)

N5(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Total Paver

N5(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report Report No. : FG471902I

N5(10M)_CP- N5(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center B36.50 MHz Video BW 300,00 kHz" Span 20 M, 0 SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N5(10M)_CP-OFDM_64 N5(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e e KEYSIGHT ot R Aen 408
O L - Ci

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, Cent 50 MH: SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-7 of 21
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samranis. FCC RF Test Report

Report No. : FG471902I

N5(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center B36.50 MHz ideo BW 470,00 kHz" Span 30 MHz,
[#Res BW 150,00 kHz Sweep 1.67 ms (1001 ps)

Oooupied Bandwidh

N5(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

[Center 835,50 MHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

N5(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

N5(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
H‘ RF Adten: 40 8

Scale/Div 10.0 B

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report

Report No. : FG471902I

N5(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz
[4Res B 200.00 kHz

ideo BW 620,00 kHz" Span 40 Mz,

ms (1001 pts)

Oooupied Bandwidh

N5(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

Center 836,50 MHz Bideo BW 620,00 kHz*

Span 40 Mz
Sweep 1.27 ms (1001 pts)

N5(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Total Paver

N5(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report

Report No. : FG471902I

N5(25M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center B36.50 MHz ideo BW 910,00 kHz" Span 50 MHz,
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

N5(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

Center B36.50 MHz ideo BW 910,00 kHz" Span 50 MHz,
Sweep 1.00 ms (1001 pts)

N5(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

N5(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
H‘ RF Adten: 40 8

Scale/Div 10.0 B

SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report Report No. : FG471902I

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
5 15 5 165300 826.5 OFDM 1@0 see graph
BPSK

5 15 5 165300 826.5 OFDM 1@0 see graph PASS

5 15 5 165300 826.5 OFDM 1@0 see graph ---

5 15 5 165300 826.5 OFDM 1@0 see graph PASS

5 15 5 167300 836.5 OFDM 1@0 see graph ---

5 15 5 167300 836.5 OFDM 1@0 see graph PASS

5 15 5 167300 836.5 OFDM 1@0 see graph ---

5 15 5 167300 836.5 OFDM 1@0 see graph PASS

5 15 5 169300 846.5 OFDM 1@0 see graph ---

5 15 5 169300 846.5 OFDM 1@0 see graph PASS

5 15 5 169300 846.5 OFDM 1@0 see graph ---

5 15 5 169300 846.5 OFDM 1@0 see graph PASS

5 15 15 166300 831.5 OFDM 1@0 see graph ---

5 15 15 166300 831.5 OFDM 1@0 see graph PASS

5 15 15 166300 831.5 OFDM 1@0 see graph ---

5 15 15 166300 831.5 OFDM 1@0 see graph PASS

5 15 15 167300 836.5 OFDM 1@0 see graph ---

5 15 15 167300 836.5 OFDM 1@0 see graph PASS

5 15 15 167300 836.5 OFDM 1@0 see graph ---

5 15 15 167300 836.5 OFDM 1@0 see graph PASS

Sporton International Inc. (ShenZhen) Page Number 1 A3-11 of 21
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somoncas. FCC RF Test Report Report No. : FG471902|

5 15 15 168300 841.5 OFDM 1@0 see graph ---

5 15 15 168300 841.5 OFDM 1@0 see graph PASS

5 15 15 168300 841.5 OFDM 1@0 see graph ---

5 15 15 168300 841.5 OFDM 1@0 see graph PASS

5 15 25 167300 836.5 OFDM 1@0 see graph ---

5 15 25 167300 836.5 OFDM 1@0 see graph PASS

5 15 25 167300 836.5 OFDM 1@0 see graph ---

5 15 25 167300 836.5 OFDM 1@0 see graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471902I

N5(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT !"""'"’ InputZ &
Couping D CamCor

RT o Freq Ref e

Halten: 408

Ref Lyl Offset 7.
Ref Level 30.00

Video BW 3.0 MHz"

Made Trace Scale
i N1 t
W1 T

Function

N5(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

= Powe (RS 7
ogHold: 100/100
Tig: Free Fun

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

[E——

£ Start 30 MHz Video BW 3.0 MHZ'
‘Sweep 16.0 m #Res BW 1.0 MHz
& Marker Tablo "
Funciion Widih Function Value Mode Trace Scale
f

Function Functian Width Function Vaiue
7N

N5(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input RF
Couping DC

c Aogbioid
RT o

Ref Lyl Offset 7.50
Ref Level 30,00 dBm

Video BW 3.0 MHz"

Function

Sporton International Inc. (ShenZhen)

N5(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Poawer (RAMS)
100100

g Type: Power (MSI
BuglHold 100100
Tg: Free Run

Scale/Div 10 dB

Video BW 3.0 MHZ'
5 Marker Table v

Function Width Function Vaiue

Mode Trace Scake Function Function Vaiue
N1 f 3
7N

Functian Width

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADINS6707X

Page Number 1 A3-13 of 21



samranis. FCC RF Test Report Report No. : FG471902I

N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 100

#hdten 4003 e Type: Powier (RMS)
A

100100
Rin

Scale/Div 10 dB

[E——

start 30 MHz Stop 8,

Video BW 3.0 MHZ'
‘Sweep 16.0 m

Stap 8.490 GHz
{40001 ps)|

Function wetion Wi Function Vaiue Function

N5(15M) DFT-s- N5(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1

[Swept A SweptSA

KEYSIGHT lnput whiten 408 g Tyoe: o (RM KEYSIGHT ot R = Power (WS

RT b -u o, I
o 1

Tg: Free Run

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Function Width Function Vaiue

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report

Report No. : FG471902I

N5(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Halten: 408

Ref Lvl Offset 7.50 B
Ref Level 30.00 dBm

Video BW 3.0 MHz" Stop
‘Sweep 16.0 m

Function Function Vaiue

N5(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

[spectrum Anayzer 1
[Swept SA

KEYSIGHT lnput RF #len 408

oy Ty Power (RMS), |
AuglHokd: 100/100

Ref Ll Offset 7.50 dB
Ref Level 30,00 dBm

Start 30 Mz Video BW 3.0 MHr* Stop 8,490 GHz

‘Swesp 16.0 ms (40001 pts)
'

Mode Trace Scale Funclion Funclion Vaiue

N5(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Halten: 408

Ref Lvl Offset 7.50 B
Ref Level 30.00 dBm

Video BW 3.0 MHz" Stop
‘Sweep 16.0 m

Function Vaiue

N5(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 40 08

RefLvi Offset 7.50
Ref Level 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

Video BW 3.0 MHZ'

5 Marker Table v

Mode Trace Scake Function
N1 f . 3 dBm
1 T TdEm

Function Vaiue

a
3
2
B
>

N5(15M) DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH

[Spectrum Anaiyzer 1
Swept S

st 108 T Pover S|

Auglcld: 100100

Ref Lvi Offset 7.50 B
Ref Level 30.00 dBim

Video BW 3.0 MHZ' Stop 8.490 GHz

Sweap 16.0 ms (40001 ps)

Mode Tiace Scake Funclion Widh Function Ve

N
1

N5(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 40 08

RefLvi Offset 7.50
Ref Level 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

Video BW 3.0 MHZ'

5 Marker Table v

Mode Trace Scake Function
N1 f . 1 dBm
1 T dEm

Function Vaiue

a
3
2
B
>

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report Report No. : FG471902I

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

5 15 5 165300 826.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK

5 15 5 165300 826.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

5 15 5 165300 826.5 DFT-s-OFDM 25@0 see graph PASS
BPSK

5 15 5 165300 826.5 DFT-s-OFDM 25@0  seegraph  PASS
QPSK

5 15 5 169300 846.5 DFT-s-OFDM 1@24  seegraph  PASS
BPSK

5 15 5 169300 846.5 DFT-s-OFDM 1@24  seegraph  PASS
QPSK

5 15 5 169300 846.5 PRt oM 25@0  seegraph  PASS

5 15 5 169300 846.5 DFT-s-OFDM 25@0  seegraph  PASS
QPSK

5 15 15 166300 8315 DFT-s-OFDM 1@0 seegraph  PASS
BPSK

5 15 15 166300 8315 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

5 15 15 166300 8315 DFT;P'SKF DM 75@0  seegraph  PASS

5 15 15 166300 8315 DFT-s-OFDM 75@0  seegraph  PASS
QPSK

5 15 15 168300 8415 PR 1@78  seegraph  PASS

5 15 15 168300 841.5 DFT-s-OFDM 1@78 see graph PASS
QPSK

5 15 15 168300 8415 DFT;P'SKF DM 75@0  seegraph  PASS

5 15 15 168300 8415 DFT-s-OFDM 75@0  seegraph  PASS
QPSK

5 15 25 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
BPSK

5 15 25 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
QPSK

5 15 25 167300 836.5 DFTE';'gKF DM 1@132  seegraph  PASS

5 15 25 167300 836.5 DFT-SOFDM 14135 seegraph  PASS
QPSK

5 15 25 167300 836.5 PPIoOP™ 12800  seegraph  PASS

5 15 25 167300 836.5 DFT-s-OFDM 128@0 see graph PASS
QPSK
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N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Atsn 4068 Trg: Frae Run or Frag: 2
]

Aiten 40 Trig: Frea Fun
oid. 100/100
e

1 Range Ref Lvl Offset 7.50 08
ScaloiDiv 10 08 R Val dBm ScalelDiv 100 d8

Start 815,000 MHz Stop 629,000 MHz

Stop 820.000 MHz|
41 Range Tt

N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH
Specinum

Atsn 4068 Trg: Frae Run Aiten. 40 68
]

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

Start 815,000 MHz Start $15.000 MKz

40 Range Teble 4 Ranga Table v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report Report No. : FG471902I

N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Atsn 4068 Trg: Frae Run or Frag: 2
]

Aiten 40 Trig: Frea Fun
oid. 100/100
e

1 Range Ref Lvl Offset 7.50 08
ScaloiDiv 10 08 R Val dBm ScalelDiv 100 d8

Start 844,000 MHz Stop 860,000 Mz

Stop 860000 MHz
40 Range Teble

N5(5M)_DFT-s- N5(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
]

A Range ¢
ScalelDiv 10.0 08

Start 844,000 MHz

Stop 860,000 Mz

Start 842,000 Mz
AMRageTtle v

40 Rangs Table v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report Report No. : FG471902I

N5(15M)_DFT-s- N5(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
of

Scale/Div 10.0 48

Start 815,000 MHz Start $15.000 MKz
480 Range Table ' 4 Ranga Table v

N5(15M)_DFT-s- N5(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aifen: 4068 Aiten. 40 68

Low

Ref Lyl Offset
Scale/Div 10.0 48 Ref Vall

Start 815,000 MHz Start $15.000 MKz

480 Range Table ' 40 Rangs Table

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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N5(15M)_DFT-s- N5(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Atsn 4068 Trg: Frae Run or Frag: 2
]

Aiten 40 Trig: Frea Fun
oid. 100/100
e

1 Range Ref Lvl Offset 7.50 08
ScaloiDiv 10 08 R Val dBm ScalelDiv 100 d8

Start 844,000 MHz Stop 860,000 MKz Stop 860,000 MHz
41 Range Tt

N5(15M)_DFT-s- N5(15M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
]

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

Start 844,000 MHz Start 844,000 MKz

480 Range Table ' 40 Rangs Table

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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N5(25M)_DFT-s- N5(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vall 0 dBm

T

Stop 860000 MHz

Measure Trace

Amplit

N5(25M)_DFT-s- N5(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Edge 1RB_Right_Mid_CH

Scale/Div 10.0 08

Start §15.000 MKz
4 Range Tatle

Stop 660,000 Mz

Start §15.000 MKz

an

Weasure Trace Tra
Trace Type

N5(25M)_DFT-s- N5(25M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Low

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vall dBy

Stop 860,000 Mz

Measure Trase

REN  Fieg
1 MHz_E20 14

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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samranis. FCC RF Test Report Report No. : FG471902I

Software Version: 23.06.1602

FR1 n25(Ant3)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-0.2dB

Bandwidt . Conducted
h ATiER Freq Modulatio RB Power(dBm EIRP EIRP

(MHz) (MHz) n ) (dBm) (W)

DFT-s-

25 15 5 370500 18525 OFDM 1@1 24.09 23.89 0.2449
QPSK
DFT-s-

25 15 5 370500 18525  OFDM 16 1@1 23.06 22.86 0.1932
QAM
DFT-s-

25 15 5 376500 18825 OFDM 1@1 24.1 23.9 0.2455
QPSK
DFT-s-

25 15 5 376500 18825  OFDM 16 1@1 23.17 22.97 0.1982
QAM
DFT-s-

25 15 5 382500 19125 OFDM 1@1 23.92 23.72 0.2355
QPSK
DFT-s-

25 15 5 382500 19125  OFDM 16 1@1 22.94 22.74 0.1879
QAM
DFT-s-

25 15 10 371000 1855 OFDM 1@1 24.16 23.96 0.2489
QPSK
DFT-s-

25 15 10 371000 1855 OFDM 16 1@1 23.09 22.89 0.1945
QAM
DFT-s-

25 15 10 376500 18825 OFDM 1@1 24.12 23.92 0.2466
QPSK
DFT-s-

25 15 10 376500 18825  OFDM 16 1@1 23.14 22.94 0.1968
QAM
DFT-s-

25 15 10 382000 1910 OFDM 1@1 23.94 23.74 0.2366
QPSK
DFT-s-

25 15 10 382000 1910 OFDM 16 1@1 22.92 22.72 0.1871
QAM
DFT-s-

25 15 15 371500  1857.5 OFDM 1@1 24.13 23.93 0.2472
QPSK
DFT-s-

25 15 15 371500  1857.5  OFDM 16 1@1 23.13 22.93 0.1963
QAM
DFT-s-

25 15 15 376500 18825 OFDM 1@1 24.19 23.99 0.2506
QPSK
DFT-s-

25 15 15 376500 18825  OFDM 16 1@1 23.17 22.97 0.1982
QAM
DFT-s-

25 15 15 381500  1907.5 OFDM 1@1 23.99 23.79 0.2393
QPSK
DFT-s-

25 15 15 381500 1907.5 OFDM 16 l@1 22.96 22.76 0.1888

NR SCS
Band (kHz)

Sporton International Inc. (ShenZhen) Page Number 1 A4-1 of 32
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samranis. FCC RF Test Report Report No. : FG471902I

QAM

DFT-s-

25 15 20 372000 1860 OFDM 1@1 24.12 23.92 0.2466
QPSK
DFT-s-

25 15 20 372000 1860 OFDM 16 1@1 23.14 22.94 0.1968
QAM
DFT-s-

25 15 20 376500  1882.5 OFDM 1@1 24.14 23.94 0.2477
QPSK
DFT-s-

25 15 20 376500 18825  OFDM 16 1@1 23.14 22.94 0.1968
QAM
DFT-s-

25 15 20 381000 1905 OFDM 1@1 24.03 23.83 0.2415
QPSK
DFT-s-

25 15 20 381000 1905 OFDM 16 1@1 23 22.8 0.1905
QAM
DFT-s-

25 15 25 372500 18625 OFDM 1@1 24.12 23.92 0.2466
QPSK
DFT-s-

25 15 25 372500 18625  OFDM 16 1@1 23.08 22.88 0.1941
QAM
DFT-s-

25 15 25 376500 18825 OFDM 1@1 24.1 23.9 0.2455
QPSK
DFT-s-

25 15 25 376500 18825  OFDM 16 1@1 23.01 22.81 0.1910
QAM
DFT-s-

25 15 25 380500  1902.5 OFDM 1@1 24.04 23.84 0.2421
QPSK
DFT-s-

25 15 25 380500 19025  OFDM 16 1@1 23.03 22.83 0.1919
QAM
DFT-s-

25 15 30 373000 1865 OFDM 1@1 24.22 24.02 0.2523
QPSK
DFT-s-

25 15 30 373000 1865 OFDM 16 1@1 23.22 23.02 0.2004
QAM
DFT-s-

25 15 30 376500 18825 OFDM 1@1 24.15 23.95 0.2483
QPSK
DFT-s-

25 15 30 376500 18825  OFDM 16 1@1 23.09 22.89 0.1945
QAM
DFT-s-

25 15 30 380000 1900 OFDM 1@1 24.14 23.94 0.2477
QPSK
DFT-s-

25 15 30 380000 1900 OFDM 16 1@1 23.13 22.93 0.1963
QAM
DFT-s-

25 15 35 373500  1867.5 OFDM 1@1 24.2 24 0.2512
QPSK
DFT-s-

25 15 35 373500  1867.5  OFDM 16 1@1 23.13 22.93 0.1963
QAM
DFT-s-

25 15 35 376500 18825 OFDM 1@1 24.05 23.85 0.2427
QPSK

25 15 35 376500 1882.5 DFT-s- @1 23 22.8 0.1905
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Report No

.- FG471902|

OFDM 16
QAM

25

15

35

379500

1897.5

DFT-s-
OFDM
QPSK

l@1

24.11

23.91

0.2460

25

15

35

379500

1897.5

DFT-s-
OFDM 16
QAM

l@1

23.14

22.94

0.1968

25

15

40

374000

1870

DFT-s-
OFDM PI/2
BPSK

108@54

24.07

23.87

0.2438

25

15

40

374000

1870

DFT-s-
OFDM PI/2
BPSK

l@1

23.96

23.76

0.2377

25

15

40

374000

1870

DFT-s-
OFDM PI/2
BPSK

1@214

24.02

23.82

0.2410

25

15

40

374000

1870

DFT-s-
OFDM
QPSK

108@54

24.09

23.89

0.2449

25

15

40

374000

1870

DFT-s-
OFDM
QPSK

l1@1

24.2

24

0.2512

25

15

40

374000

1870

DFT-s-
OFDM
QPSK

1@214

24.25

24.05

0.2541

25

15

40

374000

1870

DFT-s-
OFDM 16
QAM

108@54

23.15

22.95

0.1972

25

15

40

374000

1870

DFT-s-
OFDM 16
QAM

l1@1

23.14

22.94

0.1968

25

15

40

374000

1870

DFT-s-
OFDM 16
QAM

1@214

23.25

23.05

0.2018

25

15

40

374000

1870

DFT-s-
OFDM 64
QAM

108@54

21.55

21.35

0.1365

25

15

40

374000

1870

DFT-s-
OFDM 64
QAM

1@1

21.31

21.11

0.1291

25

15

40

374000

1870

DFT-s-
OFDM 64
QAM

1@214

21.36

21.16

0.1306

25

15

40

374000

1870

DFT-s-
OFDM 256
QAM

108@54

19.56

19.36

0.0863

25

15

40

374000

1870

DFT-s-
OFDM 256
QAM

l@1

19.5

19.3

0.0851

25

15

40

374000

1870

DFT-s-
OFDM 256
QAM

1@214

19.56

19.36

0.0863

25

15

40

374000

1870

CP-OFDM
QPSK

108@54

22.61

22.41

0.1742

25

15

40

374000

1870

CP-OFDM
QPSK

l@1

22.58

22.38

0.1730

25

15

40

374000

1870

CP-OFDM
QPSK

1@214

22.76

22.56

0.1803

25

15

40

376500

1882.5

DFT-s-
OFDM PI/2
BPSK

108@54

24.11

23.91

0.2460

25

15

40

376500

1882.5

DFT-s-
OFDM PI/2
BPSK

l@1

23.82

23.62

0.2301
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DFT-s-
25 15 40 376500 18825 OFDMPI2  1@214 23.88 23.68 0.2333
BPSK
DFT-s-
25 15 40 376500 18825 OFDM 108@54 24.13 23.93 0.2472
QPSK
DFT-s-
25 15 40 376500 18825 OFDM 1@1 24.03 23.83 0.2415
QPSK
DFT-s-
25 15 40 376500 18825 OFDM 1@214 24.09 23.89 0.2449
QPSK
DFT-s-
25 15 40 376500 18825  OFDM 16  108@54 23.17 22.97 0.1982
QAM
DFT-s-
25 15 40 376500 18825  OFDM 16 1@1 23.06 22.86 0.1932
QAM
DFT-s-
25 15 40 376500 18825  OFDM16  1@214 23.03 22.83 0.1919
QAM
DFT-s-
25 15 40 376500 18825  OFDM 64  108@54 216 21.4 0.1380
QAM
DFT-s-
25 15 40 376500 18825  OFDM 64 1@1 21.19 20.99 0.1256
QAM
DFT-s-
25 15 40 376500 18825 ~ OFDM64  1@214 21.36 21.16 0.1306
QAM
DFT-s-
25 15 40 376500 18825  OFDM 256  108@54 19.62 19.42 0.0875
QAM
DFT-s-
25 15 40 376500 18825  OFDM 256 1@1 19.38 19.18 0.0828
QAM
DFT-s-
25 15 40 376500 18825 OFDM 256  1@214 19.59 19.39 0.0869
QAM
CP-OFDM
QPSK
CP-OFDM
QPSK
CP-OFDM
QPSK
DFT-s-
25 15 40 379000 1895  OFDMPI/2  108@54 24.03 23.83 0.2415
BPSK
DFT-s-
25 15 40 379000 1895  OFDMPI2  1@1 23.97 23.77 0.2382
BPSK
DFT-s-
25 15 40 379000 1895  OFDMPI2  1@214 24.05 23.85 0.2427
BPSK

25 15 40 376500 1882.5 108@54 22.65 22.45 0.1758

25 15 40 376500 1882.5 l1@1 22.46 22.26 0.1683

25 15 40 376500 1882.5 1@214 22.52 22.32 0.1706

25 15 40 379000 1895 OFDM 108@54 24.09 23.89 0.2449

25 15 40 379000 1895 OFDM l@1 24.23 24.03 0.2529

25 15 40 379000 1895 OFDM 1@214 24.32 24.12 0.2582

25 15 40 379000 1895 OFDM 16 108@54 23.12 22.92 0.1959
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DFTs

25 15 40 379000 1895  OFDM 16  1@1 23.23 2303 0.2009
QAM
DFT-s-

25 15 40 379000 1895  OFDM 16  1@214 23.19 2299 0.1991
QAM
DFT-s-

25 15 40 379000 1895  OFDM 64  108@54 21.65 2145 01396
QAM
DFT-s-

25 15 40 379000 1895  OFDM64  1@1 21.2 21 0.1259
QAM
DFT-s-

25 15 40 379000 1895  OFDM64  1@214 21.22 21.02 01265
QAM
DFT-s-

25 15 40 379000 1895  OFDM 256 108@54 19.67 1947  0.0885
QAM
DFT-s-

25 15 40 379000 1895  OFDM 256  1@1 19.37 1917  0.0826
QAM
DFT-s-

25 15 40 379000 1895  OFDM 256 1@214 19.4 19.2 0.0832
QAM

25 15 40 379000 1895 CF(SSSFEM 108@54 22,61 2241 01742

25 15 40 379000 1895 CF(SSSFEM 1@1 22,61 2241 01742

CP-OFDM

25 15 40 379000 1895 QPSK 1@214 22.68 22.48 0.1770
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0046 PASS NV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0041 PASS LV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0064 PASS HV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0052 PASS -30°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0028 PASS -20°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0025 PASS -10C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0056 PASS 0C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0035 PASS 10C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0046 PASS 20C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0044 PASS 30C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0065 PASS 40C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0  0.0043 PASS 50C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict

Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-

25 15 20 376500 1882.5 OFDM PI/2 100@0 4.44 13 PASS
BPSK
DFT-s-

25 15 20 376500 1882.5 OFDM 100@0 5.46 13 PASS
QPSK

N25(20M)_DFT-s-OFDM_PI_2- N25(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Alsn D8 Tog Froa Run e Aiten: 4068
#F Gan: Low

g Frea Run
#F Cain Low

Sporton International Inc. (ShenZhen)
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
25 15 5 376500 18825 C%SgEM 25@0 4.4647 4.842
25 15 5 376500 18825 Cfé%';?ﬂ“" 25@0 4.4604 4.769
25 15 5 376500 1882.5 C&%’Z?WM 25@0 4.4667 4783
25 15 5 376500 18825 %EéOQFADICIA 25@0 4.465 4791
25 15 10 376500 18825 CPQ'S;?M 52@0 9.2624 9.731
25 15 10 376500 18825 CE%Z?AM 52@0 9.2889 9.727
25 15 10 376500 1882.5 C&%’Z?MM 52@0 9.2008 9.731
25 15 10 376500 1882.5 %Eéog/'f,\';" 52@0 9.281 9.72
25 15 15 376500 18825 CPQ'S;?M 79@0 14.089 14.64
25 15 15 376500 18825 CE%Z?AM 79@0 14.122 14.73
25 15 15 376500 1882.5 C&%i?wM 79@0 14.095 14.7
25 15 15 376500 1882.5 %Eéogm" 79@0 14.094 14.66
25 15 20 376500 1882.5 CF(’?'SEEM 106@0 18.905 19.59
25 15 20 376500 1882.5 Cfé%FAE,:AM 106@0 18.913 19.63
25 15 20 376500 1882.5 C&%’Z?WM 106@0 18.936 19.62
25 15 20 376500 18825 %Eéogfl\“ﬂ" 106@0 18.894 19.67
25 15 25 376500 1882.5 CF(’?'SEEM 133@0 23.807 24.67
25 15 25 376500 18825 CE%Z%M 133@0 23.794 24.66
25 15 25 376500 1882.5 C&%’Z‘iﬂ“" 133@0 23.791 24.74
25 15 25 376500 18825 %Eéogfl\“ﬂ" 133@0 23.769 24.68
25 15 30 376500 18825 CF(’?'SEEM 160@0 28.606 20.73
25 15 30 376500 18825 CE%Z%M 160@0 28.522 29.64
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25 15 30 376500 18825 G, %'Z',DWM 160@0 28.582 29.51
25 15 30 376500 1882.5 %géogml" 160@0 28.516 29.66
25 15 35 376500 18825 c%ggg M 1g8@0 33,511 34.85
25 15 35 376500 18825 Oy %’Z?WM 188@0 33.473 34.74
25 15 35 376500 18825 G, %'Z',DWM 188@0 33.515 34.71
25 15 35 376500 1882.5 %géogml" 188@0 33.495 34.78
25 15 40 376500 18825 CF(SS;? M 216@0 38.504 39.81
25 15 40 376500 18825 Oy %’Z?AM 216@0 38.501 39.9
25 15 40 376500 18825 G %’Z?AM 216@0 38.57 39.92
25 15 40 376500 1882.5 g';éogm" 216@0 38.536 30.86
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samranis. FCC RF Test Report Report No. : FG471902I

N25(5M)_CP- N25(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Video BW 150,00 kHz" Span 10MHz . 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Power Total Paver

N25(5M)_CP-OFDM_64 N25(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun

[Center 1582500 GHz

Span 10 Mk 0 Span 10 Mz
Sweep 4.80 ms (1001 pts) e Sweep 4.80 ms (1001 pis)|

Sporton International Inc. (ShenZhen) Page Number 1 A4-10 of 32
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samranis. FCC RF Test Report

Report No. : FG471902I

N25(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

N25(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

[Center 188250 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

N25(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 300.00 kHz"

Total Paver

Span 20 WHz|
Sweep 253 ms (1001 pis)

N25(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

Freg Run

SVideo B 300.00 kHz"

Total Paver

Span 20 WHz|
Sweep 253 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID : 2ADINS6707X
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samranis. FCC RF Test Report Report No. : FG471902I

N25(15M)_CP- N25(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Center 188250 GHz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)
2 M

Oooupied Bandwidh

Total Paver

N25(15M)_CP-OFDM_64 N25(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
= %
-

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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samranis. FCC RF Test Report Report No. : FG471902I

N25(20M)_CP- N25(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 620,00 kHz" Span 40 Mz, . SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N25(20M)_CP-OFDM_64 N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
= %
-

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, . SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A4-13 of 32
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samranis. FCC RF Test Report Report No. : FG471902I

N25(25M)_CP- N25(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Power Total Paver

N25(25M)_CP-OFDM_64 N25(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
= %
-

Scale/Div 10.0 B

Bideo BW 910,00 kHz" s GHz SVideo BW 910,00 kz'

Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902I

N25(30M)_CP- N25(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N25(30M)_CP-OFDM_64 N25(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
= %
-

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, GHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902I

N25(35M)_CP- N25(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

by ey

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N25(35M)_CP-OFDM_64 N25(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
= %
-

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902I

N25(40M)_CP- N25(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N25(40M)_CP-OFDM_64 N25(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
= %
-

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902I

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
25 15 5 370500 1852.5 OFDM 1@0 see graph
BPSK

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS

25 15 5 370500 1852.5 OFDM 1@0 see graph ---

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS

25 15 5 376500 1882.5 OFDM 1@0 see graph ---

25 15 5 376500 1882.5 OFDM 1@0 see graph PASS

25 15 5 376500 1882.5 OFDM 1@0 see graph ---

25 15 5 376500 1882.5 OFDM 1@0 see graph PASS

25 15 5 382500 1912.5 OFDM 1@0 see graph

25 15 5 382500 1912.5 OFDM 1@0 see graph PASS

25 15 5 382500 1912.5 OFDM 1@0 see graph ---

25 15 5 382500 1912.5 OFDM 1@0 see graph PASS

25 15 20 372000 1860.0 OFDM 1@0 see graph ---

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS

25 15 20 372000 1860.0 OFDM 1@0 see graph ---

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS

25 15 20 376500 1882.5 OFDM 1@0 see graph ---

25 15 20 376500 1882.5 OFDM 1@0 see graph PASS

25 15 20 376500 1882.5 OFDM 1@0 see graph ---

25 15 20 376500 1882.5 OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report Report No. : FG471902I

25 15 20 381000 1905.0 OFDM 1@0 see graph ---

25 15 20 381000 1905.0 OFDM 1@0 see graph PASS

25 15 20 381000 1905.0 OFDM 1@0 see graph ---

25 15 20 381000 1905.0 OFDM 1@0 see graph PASS

25 15 40 374000 1870.0 OFDM 1@0 see graph ---

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS

25 15 40 374000 1870.0 OFDM 1@0 see graph

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS

25 15 40 376500 1882.5 OFDM 1@0 see graph

25 15 40 376500 1882.5 OFDM 1@0 see graph PASS

25 15 40 376500 1882.5 OFDM 1@0 see graph

25 15 40 376500 1882.5 OFDM 1@0 see graph PASS

25 15 40 379000 1895.0 OFDM 1@0 see graph ---

25 15 40 379000 1895.0 OFDM 1@0 see graph PASS

25 15 40 379000 1895.0 OFDM 1@0 see graph ---

25 15 40 379000 1895.0 OFDM 1@0 see graph PASS
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